UNIFIED SYSTEM FOR FINDING AND BUYING SPARE PARTS FOR HEAVY EQUIPMENT
Create new request

Caterpillar 2903916 TUBE-FUEL INJECTION (CYL NO. 6)

Request info

Request#86423
CreatedJanuary 18, 2016
StatusExpired (has quotes: 4)
Ship To Port Harcourt, Rivers State, Nigeria
ContactsHidden for viewing. Expired
NoteKindly advise the total weight, freight cost to Lagos-Nigeria and possible delivery date

Request for quotation

If you are looking for spare parts Create new request

List of spare parts

Model Part No Description Qty
Caterpillar 2903916 TUBE-FUEL INJECTION (CYL NO. 6) New; Original 1 pcs Price request
Caterpillar 2903915 TUBE-FUEL INJECTION (CYL NO. 5) New; Original 1 pcs Price request
Caterpillar 2903914 TUBE-FUEL INJECTION (CYL NO. 4) New; Original 1 pcs Price request
Caterpillar 2903913 TUBE-FUEL INJECTION (CYL NO. 3) New; Original 1 pcs Price request
Caterpillar 2903912 TUBE-FUEL INJECTION (CYL NO. 2) New; Original 2 pcs Price request
Caterpillar 2903911 TUBE-FUEL INJECTION (CYL NO. 1) New; Original 1 pcs Price request

The request is not available for quoting. Request has expired and not available for quoting.


Similar requests

Caterpillar 2624806SENSOR GROUP-SPEED New; Original, OEM4 pcs
Caterpillar 2903911TUBE-FUEL INJECTION (CYL NO. 1) New; Original, OEM2 pcs
Caterpillar 2768398PUMP GROUP-FUEL INJECTION New; Original, OEM1 pcs
Caterpillar D6K226-8766GASKET-COVER New1 pcs
Caterpillar D6K262-4806SENSOR GROUP-SPEED New1 pcs
Caterpillar D6K277-5067SLEEVE New1 pcs
Caterpillar D6K290-3911TUBE-FUEL INJECTION (CYL NO. 1) New1 pcs
Caterpillar D6K292-0848TUBE (ENGINE OIL) New1 pcs
Caterpillar D6K276-8398PUMP GROUP-FUEL INJECTION New1 pcs
Please price of parts ASAP
Caterpillar 2867851SPACER New; Original, OEM15 pcs
Caterpillar 2799361GASKET-EXHAUST New; Original, OEM6 pcs
Caterpillar 1418589GASKET (TURBO) New; Original, OEM2 pcs
Caterpillar 2780361BOLT (M10X1.5X45-MM) New; Original, OEM8 pcs
Caterpillar 2886985MANIFOLD GROUP-EXHAUST New; Original, OEM4 pcs
Caterpillar 3116342SENSOR-PRESSURE (FUEL RAIL PRESSURE) New; Original, OEM12 pcs
Caterpillar 3113848WIRING GROUP-CAB RISER (-FIXED CAB RISER) New; Original, OEM6 pcs
Caterpillar 3079843PUMP GROUP-WATER New; Original, OEM5 pcs
Caterpillar 2955423TUBE AS New; Original, OEM5 pcs
Caterpillar 2926342ENGINE AR-COMPLETE New; Original, OEM6 pcs
Caterpillar 2903916TUBE-FUEL INJECTION (CYL NO. 6) New; Original, OEM5 pcs
Caterpillar 2903915TUBE-FUEL INJECTION (CYL NO. 5) New; Original, OEM5 pcs
Caterpillar 2903914TUBE-FUEL INJECTION (CYL NO. 4) New; Original, OEM11 pcs
Caterpillar 2903913TUBE-FUEL INJECTION (CYL NO. 3) New; Original, OEM5 pcs
Caterpillar 2903912TUBE-FUEL INJECTION (CYL NO. 2) New; Original, OEM5 pcs
Caterpillar 2903911TUBE-FUEL INJECTION (CYL NO. 1) New; Original, OEM5 pcs
Caterpillar 2818744GASKET-WATER REGULATOR (TEMPERATURE) New; Original, OEM1 pcs
Caterpillar 2802420TUBE AS-TURBOCHARGER (OIL DRAIN) New; Original, OEM4 pcs
Caterpillar 2802407TUBE AS-TURBOCHARGER (OIL SUPPLY) New; Original, OEM5 pcs
Caterpillar 2802392TURBO KIT-SERVICE (INCLUDES TURBO) New; Original, OEM2 pcs
Caterpillar 2785307KIT-SENSOR (COOLANT TEMPERATURE) New; Original, OEM6 pcs
Caterpillar 2785273KIT-SENSOR (WATER PRESSURE) New; Original, OEM6 pcs
Caterpillar 2785272KIT-SENSOR (WATER PRESSURE) New; Original, OEM8 pcs
Caterpillar 2785225KIT-SENSOR (ENGINE OIL PRESSURE) New; Original, OEM6 pcs
Caterpillar 2780017GASKET New; Original, OEM5 pcs
Caterpillar 2780016GASKET New; Original, OEM5 pcs
Caterpillar 2772974REGULATOR AS-WATER TEMPERATURE (CONNECTOR INCLUDED) New; Original, OEM1 pcs
Caterpillar 2768398PUMP GROUP-FUEL INJECTION New; Original, OEM3 pcs
Caterpillar 2741639SEAL New; Original, OEM3 pcs
Caterpillar 2258019GASKET New; Original, OEM5 pcs
Caterpillar 1999267SEAL-O-RING New; Original, OEM6 pcs
Caterpillar 1999252SEAL-O-RING New; Original, OEM3 pcs
Caterpillar 1232899BOLT (M10X1.5X40-MM) New; Original, OEM3 pcs
Caterpillar 9H2258SEAL-LIP TYPE New; Original, OEM6 pcs
Caterpillar 7P3454BEARING-SLEEVE (63.741MM ID) New; Original, OEM4 pcs
Caterpillar 7K9216SEAL-LIP (101.60MM ID) New; Original, OEM10 pcs
Caterpillar 7K9212SEAL-LIP (88.9MM ID) New; Original, OEM20 pcs
Caterpillar 7K9209SEAL-LIP (76.20MM ID) New; Original, OEM22 pcs
Caterpillar 7K9208SEAL-LIP (69.85MM ID) New; Original, OEM6 pcs
Caterpillar 6K4186SEAL-LIP TYPE New; Original, OEM6 pcs
Caterpillar 6V8795CONE-ROLLER BEARING New; Original, OEM6 pcs
Caterpillar 6I8860CUP-ROLLER BEARING New; Original, OEM6 pcs
Caterpillar 6I8849CONE-BEARING (TAPERED ROLLER) New; Original, OEM6 pcs
Caterpillar 4K4709BEARING-SLEEVE New; Original, OEM6 pcs
Caterpillar 4E4524PIN ASSEM. New; Original, OEM8 pcs
Caterpillar 4V2883BEARING-SLEEVE New; Original, OEM4 pcs
Caterpillar 4V2879BEARING-SLEEVE (101.91MM ID) New; Original, OEM4 pcs
Caterpillar 1V9148BEARING-SLEEVE (76.481MM ID) New; Original, OEM4 pcs
Caterpillar 2801383GASKET New; Original, OEM6 pcs
Caterpillar 2759884GASKET New; Original, OEM6 pcs
Caterpillar 2357393PIN AS New; Original, OEM5 pcs
Caterpillar 2357392PIN AS New; Original, OEM6 pcs
Caterpillar 2357391PIN AS New; Original, OEM6 pcs
Caterpillar 1947112SHIM (2-MM THK) New; Original, OEM2 pcs
Caterpillar 1947111SHIM (4-MM THK) New; Original, OEM8 pcs
Caterpillar 1947110SHIM (0.5-MM THK) New; Original, OEM4 pcs
Caterpillar 1947109SHIM (1-MM THK) New; Original, OEM8 pcs
Caterpillar 1932200SEAL-LIP TYPE New; Original, OEM6 pcs
Caterpillar 1744217PIN AS New; Original, OEM2 pcs
Caterpillar 1487871PIN AS New; Original, OEM5 pcs
Caterpillar 1468013PIN AS New; Original, OEM4 pcs
Caterpillar 1468010PIN AS New; Original, OEM2 pcs
Caterpillar 1468006PIN AS New; Original, OEM3 pcs
Caterpillar 1468003PIN AS New; Original, OEM3 pcs
Caterpillar 1468000PIN AS New; Original, OEM3 pcs
Caterpillar 1467990PIN AS New; Original, OEM2 pcs
Caterpillar 1280294PIN AS New; Original, OEM2 pcs
Caterpillar 1280285PIN AS New; Original, OEM2 pcs
Caterpillar 1181008BEARING New; Original, OEM4 pcs
Caterpillar 1133791PIN AS New; Original, OEM3 pcs
Caterpillar 1120885PAD AS-RESILIENT New; Original, OEM6 pcs
Caterpillar 2354605VALVE GROUP-SOLENOID (-THIRD FCTN, CONTINUOUS FLOW) New; Original, OEM2 pcs
Caterpillar 2428360PUMP GROUP-METERING (HMU) New; Original, OEM2 pcs
Caterpillar 2169043PUMP AS-FUEL TRANSFER New; Original, OEM2 pcs
Caterpillar 1851046SPIDER AS-FAN (9-BLADE) New; Original, OEM2 pcs
Caterpillar 2622875PUMP GROUP-GEAR (-BRAKE, HYDRAULIC FAN) New; Original, OEM2 pcs
Caterpillar 8T5460BOLT (M20X2.5X40MM) (M20X2.5X40-MM) New; Original1 pcs
Caterpillar 8T6991BOLT (M12X1.75X180-MM) New; Original12 pcs
Caterpillar 8T4194BOLT (M12X1.75X50MM) (M12X1.75X50-MM) New; Original10 pcs
Caterpillar 6C8648BOLT (M16X2-THD) New; Original10 pcs
Caterpillar 9X4597SEAL (OD=116.15mm) New; Original2 pcs
Caterpillar 2558246SHIM PACK (INCLUDES 20-SHIMS) New; Original1 pcs
Caterpillar 1412156SHIM PACK (INCLUDES 26-SHIMSINCLUDES 26 SHIMS) New; Original1 pcs
Caterpillar 1412155SHIM PACK (INCLUDES 26-SHIMSINCLUDES 20 SHIMS) New; Original1 pcs
Caterpillar 1412150PIN New; Original1 pcs
Caterpillar 5P9769CONE-ROLLER BEARING New; Original2 pcs
Caterpillar 5P2525CUP-ROLLER BEARING New; Original2 pcs
Caterpillar 3K6401SHIM PACK (INCLUDES 19-SHIMS) New; Original2 pcs
Caterpillar 2558239PIN AS New; Original1 pcs
Caterpillar 8T5001BOLT (M12X1.75X130MM) (M12X1.75X130-MM) New; Original6 pcs
Caterpillar 2N3254CONE-ROLLER BEARING (CONE TO INPUT SHAFT) New; Original1 pcs
Caterpillar 2N3253CUP-ROLLER BEARING New; Original2 pcs
Caterpillar 2300961WIRING GROUP-UNIT INJECTOR New; Original2 pcs
Please note original or OEM.
Caterpillar C6.6276-8132SPRING-VALVE 24 pcs
Caterpillar C6.6339-9637VALVE-EXHAUST 12 pcs
Caterpillar C6.6309-6678VALVE (INLET) 12 pcs
Caterpillar C6.6309-6663CYLINDER HEAD AS 1 pcs
Caterpillar C6.6280-1914BOLT (M8X1.25X55-MM) 12 pcs
Caterpillar C6.6225-8019GASKET 1 pcs
Caterpillar C6.6225-7944GASKET (ENGINE OIL FILTER BASE) 1 pcs
Caterpillar C6.6281-7040GASKET 1 pcs
Caterpillar C6.6277-2500GASKET-HOUSING 1 pcs
Caterpillar C6.6278-5170BOLT 6 pcs
Caterpillar C6.6290-3910LINE-FUEL INJECTION (FUEL) 1 pcs
Caterpillar C6.6290-3916TUBE-FUEL INJECTION (CYL NO. 6) 1 pcs
Caterpillar C6.6290-3915TUBE-FUEL INJECTION (CYL NO. 5) 1 pcs
Caterpillar C6.6290-3914TUBE-FUEL INJECTION (CYL NO. 4) 1 pcs
Caterpillar C6.6290-3913TUBE-FUEL INJECTION (CYL NO. 3) 1 pcs
Caterpillar C6.6290-3912TUBE-FUEL INJECTION (CYL NO. 2) 1 pcs
Caterpillar C6.6290-3911TUBE-FUEL INJECTION (CYL NO. 1) 1 pcs
Caterpillar C6.6278-5180CLIP 2 pcs
Caterpillar C6.6317-2717BASE GROUP-VALVE COVER & INJ HARN 1 pcs
Caterpillar C6.6279-9361GASKET-EXHAUST 2 pcs
Caterpillar C6.6141-8589GASKET (TURBO) 1 pcs
Caterpillar C6.6292-0886HOUSING-REAR 1 pcs
Caterpillar C6.6176-3141HEAD-GASKET 1 pcs
Caterpillar C6.6276-8134BOLT-SPECIAL (CYLINDER HEAD) 14 pcs
Caterpillar C6.6319-8426 1 pcs
Caterpillar C6.6299-5511SEAL-VALVE-STEM 24 pcs
Caterpillar C6.6315-9810TURBOCHARGER GROUP (TURBO) 1 pcs
Caterpillar C6.6260-5540HARNESS AS-ENGINE (ENGINE CONTROL MODULE) 1 pcs
Caterpillar C6.6285-1975HARNESS AS-WIRING (INJECTOR) 3 pcs
Caterpillar C6.6317-8021PUMP GROUP-FUEL INJECTION 1 pcs
Caterpillar C6.62844627ENGINE AR-PRIMARY 1 pcs
Caterpillar C6.6284-4627ENGINE AR-PRIMARY 1 pcs
Caterpillar C6.6320-0680INJECTOR GROUP-FUEL 6 pcs
Caterpillar C6.6374-9163 1 pcs
Caterpillar C6.6276-7475PISTON AS 6 pcs
Caterpillar C6.6282-2224PISTON AS 6 pcs
Caterpillar 6I0654BOLT (M10X1.5X25-MM) New1 pcs
Caterpillar 6I0289PLUG New1 pcs
Caterpillar 6I0254BOLT (M8X1.25X30-MM) New1 pcs
Caterpillar 6D7889SEAL-O-RING New1 pcs
Caterpillar 5P-8500KEY Total 2 pieces per unit (LITERATURE COMPARTMEN New1 pcs
Caterpillar 5P8500KEY Total 2 pieces per unit (LITERATURE COMPARTMEN New1 pcs
Caterpillar 5P7467CLIP (tab) (SLOT) New1 pcs
Caterpillar 5P7465CLAMP (TAB) New1 pcs
Caterpillar 5P7464CLIP (slotted) New1 pcs
Caterpillar 5M2057SEAL-O-RING (ID=34.59mm) New1 pcs
Caterpillar 5D1026CLAMP-BAND (9/16 TO 1 1/16) New1 pcs
Caterpillar 5C-7261NUT (M8X1.25 THD) (M8X1.25 THD) New1 pcs
Caterpillar 3B-5325COTTER (PIN) New1 pcs
Caterpillar 350-8687FAN AS New1 pcs
Caterpillar 347-6533MOTOR GP- WIP New1 pcs
Caterpillar 329-6683SWITCH-FUEL (PRESSURE) New1 pcs
Caterpillar 312-2269LINK AS-TRACK BOX -LINK BOX New1 pcs
Caterpillar 2K-6413PIN New1 pcs
Caterpillar 289-8247SEAL New1 pcs
Caterpillar 286-9550HOSE New1 pcs
Caterpillar 286-4407WEATHERSTRIP (75-CM EACH) New1 pcs
Caterpillar 277-8719HOSE New1 pcs
Caterpillar 277-5995ROD New1 pcs
Caterpillar 255-8878CAM-LATCH New1 pcs
Caterpillar 240-8933ROLLER GROUP-TRACK -SYSTEMONE New1 pcs
Caterpillar 226-0294LOCK AS New1 pcs
Caterpillar 223-3383PUMP AS-WASHER (24-VOLT) New1 pcs
Caterpillar 219-6487LAMP GROUP-FLOOD -24-VOLT, 65-WATT New1 pcs
Caterpillar 1U2827GUIDE-VALVE New1 pcs
Caterpillar 1R0751FILTER-FUEL (ADVANCED EFFICIENCY)(HIGH EFFICIENCY) New1 pcs
Caterpillar 183-4583TUBE AS New1 pcs
Caterpillar 137-3301BOLT (M16X2X80-MM) New1 pcs
Caterpillar 136-8308PIN New1 pcs
Caterpillar 125-8175BLADE AS-WIPER (450-MM)(DOOR, RH) New1 pcs
Caterpillar 124-0378CABLE ASSEM. New1 pcs
Caterpillar 114-0359RETAINER ASSEMBLY (G.E.T.) New1 pcs
Caterpillar 890024020PRIMER 20ML New1 pcs
Caterpillar 890023701"WINDOW ADHESIVE CARTIDGE New1 pcs
Caterpillar 3544754KIT-WATER PUMP New1 pcs
Caterpillar 3267289SEAL-O-RING New1 pcs
Caterpillar 3209921HOSE New1 pcs
Caterpillar 3173065COVER GROUP-VALVE MECHANISM New1 pcs
Caterpillar 3173064GASKET-COVER (VALVE MECHANISM) New1 pcs
Caterpillar 3172717BASE GROUP-VALVE COVER & INJ HARN New1 pcs
Caterpillar 3096664GASKET-COVER New1 pcs
Caterpillar 3089063TUBE AS New1 pcs
Caterpillar 3089062TUBE AS New1 pcs
Caterpillar 3089061TUBE AS New1 pcs
Caterpillar 3089060TUBE AS New1 pcs
Caterpillar 3081502FILTER A New1 pcs
Caterpillar 2984550BOLT-SPECIAL (SHOULDER) New1 pcs
Caterpillar 2984547BREATHER (CRANKCASE) New1 pcs
Caterpillar 2966499LATCH AS New1 pcs
Caterpillar 2951042SCREW-TAPPING New1 pcs
Caterpillar 2948578VALVE GROUP-DRAIN (ENGINE OIL PAN) New1 pcs
Caterpillar 2948576PLUG-DRAIN (ENGINE OIL PAN) New1 pcs
Caterpillar 2903916TUBE-FUEL INJECTION (CYL NO. 6) New1 pcs
Caterpillar 2903915TUBE-FUEL INJECTION (CYL NO. 5) New1 pcs
Caterpillar 2903914TUBE-FUEL INJECTION (CYL NO. 4) New1 pcs
Caterpillar 2903913TUBE-FUEL INJECTION (CYL NO. 3) New1 pcs
Caterpillar 2903912TUBE-FUEL INJECTION (CYL NO. 2) New1 pcs
Caterpillar 2903911TUBE-FUEL INJECTION (CYL NO. 1) New1 pcs
Caterpillar 2898725PAN-OIL (ENGINE) New1 pcs
Caterpillar 2881042BRACKET AS (RH) New1 pcs
Caterpillar 2877430GASKET-COVER New1 pcs
Caterpillar 2867847ADAPTER GROUP-OIL PAN DRAIN New1 pcs
Caterpillar 2864407WEATHERSTRIP (75-CM EACH) New1 pcs
Caterpillar 2851975HARNESS AS-WIRING (INJECTOR) New1 pcs
Caterpillar 2801383GASKET New1 pcs
Caterpillar 2783242BOLT-FLANGE HEAD New1 pcs
Caterpillar 2775067SLEEVE New1 pcs
Caterpillar 2775065CIRCLIP New1 pcs
Caterpillar 2775064SEAL-O-RING New1 pcs
Caterpillar 2775031BOLT-SPECIAL (SHOULDER) New1 pcs
Caterpillar 2768398PUMP GROUP-FUEL INJECTION New1 pcs
Caterpillar 2760142BOLT-SPECIAL (TORX) New2 pcs
Caterpillar 2759889BOLT-SPECIAL New2 pcs
Caterpillar 2759888BOLT-SPECIAL New28 pcs
Caterpillar 2759884GASKET New1 pcs
Caterpillar 2698459HOSE AS New1 pcs
Caterpillar 2698325FILTER-ENGINE OIL New1 pcs
Caterpillar 2692886LATCH AS-DOOR (ROTARY) New1 pcs
Caterpillar 2669600HOSE AS New1 pcs
Caterpillar 2669247AIR CLEANER GROUP New1 pcs
Caterpillar 2638737HOSE AS New1 pcs
Caterpillar 2638738HOSE AS New1 pcs
Caterpillar 2610376BELT TENSIONER New1 pcs
Caterpillar 2525002FILTER ELEMENT AS-AIR (SECONDARY) New1 pcs
Caterpillar 2525001FILTER ELEMENT AS-AIR (PRIMARY) New1 pcs
Caterpillar 2520787SEAL-O-RING New1 pcs
Caterpillar 2408933ROLLER GROUP-TRACK -SYSTEMONE New1 pcs
Caterpillar 2268766GASKET-COVER New1 pcs
Caterpillar 2258019GASKET New1 pcs
Caterpillar 2098217FILTER ELEMENT-CAB AIR (STANDARD EFFICIENCY)(RECIR New1 pcs
Caterpillar 1987413HOSE AS New1 pcs
Caterpillar 1621565SPRING (CRANKCASE BREATHER HOSE) 1 pcs
Caterpillar 1138129BOLT (M8X1.25X75-MM) (M8X1.25X75-MM) (M8X1.25X75-M New7 pcs
URGENT RFQ